ADB

Technical Assistance Consultant’s Report

Project Number: 37697-025
September 2014

Mongolia: Darkhan Wastewater Management Project

Prepared by the Consultant Team comprised of Dr. James Arthur, Mr. Chuluun Chinzorig,
Mr. Davaasuren Chuluunbat, Mr. Nelson Jose, Ms. Dorjnyamjav Purevsuren, Mr.
Chimedkhorol Tseren, and Ms. Rachel Wildblood

For the Ministry of Construction and Urban Development, Darkhan-uul aimag government,
and Darkhan Us Suvag

This consultant’s report does not necessarily reflect the views of ADB or the Government concerned, and
ADB and the Government cannot be held liable for its contents. (For project preparatory technical
assistance: All the views expressed herein may not be incorporated into the proposed project’s design.
[...]
2.3 People trained in
health and
environment

5 public awareness events on
public health, environmental
management, etc. attended by
100 residents (sex
disaggregated)

Activities with Milestones

1.1 Establish Darkhan PIU and working arrangements,
procedures, and responsibilities for subproject (2014).
1.2 Finalize detailed designs (including 3™ part quality
assurance for WWTP); obtain approvals; and award
works, goods, and service contracts (2015-2016).

1.3 Rehabilitate and equip WWTP (2016—-2018).

1.4 Rehabilitate and Equip Pump stations

1.5 Replace sewer lines

2.1 Assess capacity development needs, and develop
training and public awareness programs (2014-2015).

2.2 Provide implementing agency staff training and public
awareness raising events (2014-2017).

Inputs

ADB:

e $15 million investment project financing (for civil works;
equipment; implementation, supervision, and training;
financial charges during construction)

o TA for project preparation engaging consultants

e Fact finding, loan negotiation, and review missions

¢ Training to implementing agency on ADB procedures

National and local governments:

e $5 million counterpart funds (civil works (contribution of
existing structures), land acquisition and resettlement,
environmental protection, contingencies, and others)

e Sub-project agreement between MCUD and Darkhan-
Uul aimag

e Sub-loan agreement between MoF and Darkhan-Uul
aimag

¢ On-lending arrangements between
aimag and Darkhan Us Suvag

e Loan management arrangements

o Establish and maintain project offices at all levels

e Operation and maintenance budget and staffing

Darkhan-Uul

33




Darkhan Wastewater Management Project Preparation Final Report Appendices Vol 1 — September 2014

APPENDIX K: TECHNICAL CHARACTERISTICS OF SHORTLIST OF WASTEWATER
TREATMENT PROCESSES

There are three predominant methods of wastewater treatment used widely in many countries and
which are continuing to be developed and improved. These can be broadly categorised into the three
classifications below.

= — : ._____f,—r—'*"
_'__,_,d_u-“——__ = = — = e
b b . 4
TRICHLING FILTER BIQ FILM TEGHNOL2EY ARTIFICIAL BICLOSICAL
TECHNOLOGY < SRR S TECHNOLOSY

= 12.0 m3d

Of these three, both trickling filter technology and bio-film technology are used for smaller plants, and
are not systems which have been adopted widely either in Mongolia or the Region. Consequently the
focus of evaluation of alternative systems focuses on artificial biological technology.

Of the artificial biological technology options available, the step-feed activated sludge process, which
uses micro-organisms which require aeration and oxygen (aerobic organisms), is the most effective
technology. Basically, the quantity and effectiveness of micro-organisms in the aeration tank in
breaking down organic matter is many hundreds of times greater than micro-organisms in the anaerobic
tank. One of the advantages of the step-feed activated sludge process is that it provides an opportunity
to avoid potential odour from treatment stages which rely on the anaerobic process, where the
intermediate products of digestion can cause the release of the odiferous intermediate products of
anaerobic digestion (e.g fatty acids and proteins). While anaerobic processes still have a role in
wastewater treatment, the level of effluent treatment achieved is not high enough to meet the required
standards, unless in combination with aerobic systems. Problems related to wastewater treatment can
be solved through the adoption of a step-feed activated sludge process using a variety of approaches
aligned with recent thinking on optimal wastewater management solutions. Artificial biological
technology using aeration can be divided into the following systems:

Step-feed Activated Sludge

Oxidation Ditch (Carrousel Reactor)

Sequencing Batch Reactor (SBR)

ARTIFICIAL BIOLOGICAL

TECHNOLOGY Membrane Bio-Reactor (MBR)

Moving-bed Bio-Reactor (MBBR)

Integrated Fixed-film Activated Sludge (IFAS)

34



Darkhan Wastewater Management Project Preparation Final Report Appendices Vol 1 — September 2014

1. Basic Activated Sludge System

Flow diagram for the basic activated sludge system

AapoTeHr )
{Aeration tank) Xoéppaory TyHraaryyp
(Secondary sedimentation tank)

<

Opranmii naexuT nar (intemal recirculation) Tlarwitn 3pranTuiin Hacoc
(Ras-pumping station) @

The traditional activated sludge system has been widely used in many countries and for many years,
but in view of the treatment limitation of the traditional activated sludge process (ASP), a number of
developments have been made to improve this basic process. The main reasons for the efforts to
improve the basic activated sludge system are:

1. Nitric oxides, such as nitrites and nitrates, and sulpherous oxides, such as sulphites and
sulphates are only poorly decomposed in the traditional activated sludge process. When these
elements remain in the treated effluent water discharged to rivers to rivers and lakes, nitrogen
and phosphorus oxides are then decomposed in the natural environment which results in
undesirable environmental consequences such as algal blooms, which in turn damage aquatic
environments. In extreme cases this can lead to eutrophication of water bodies with disastrous
impacts on aquatic life.

2. Further problems were experienced with traditional activated sludge plants when the sludge
volume index was high, leading to problems maintaining optimal MLSS concentrations, sudge
bulking and sludge carry-over. .

As aresult, in order to improve the process of decomposition of the oxides of nitrogen and phosphorous
through additional aeration, systems were developed which extended the aeration period. However,
the disadvantage of this process was that it requires an increase in the capacity of blowers and total
volume of tanks — contributing to additional operational and capital costs. In order to resolve these
disadvantages, some additional processes were introduced — such as improved decomposition of
nitrogen oxide — by changing the ways, rates and locations at which return sludge is returned to the
system. Based on progressive system changes and observation, there have over recent years been
many changes and technological innovations introduced to the activated sludge system.

In order to eliminate some of the above disadvantages, additional and modified processes such as
decomposing nitrogen oxides under anaerobic conditions were introduced. This includes denitrification
and nitrification systems (the three sludge system) and mixed variations of activated sludge and biofilm
systems such as the moving bed bioreactor (MBBR), and integrated fixed-fill activated sludge (IFAS)
process. These combine the activated sludge and fixed film processes in order to improve nutrient
removal and reduce sludge volume. These systems are continuing to be developed to improve
performance under varying treatment conditions. The figure below shows a graphic of this process.

35



Darkhan Wastewater Management Project Preparation Final Report Appendices Vol 1 — September 2014

Moving Bed and Fixed-film Bio-reactors

1:

submerged fixed film Moving bed hiofilm

All these systems use the same basic principles as the activated sludge system, and consequently they
can all be considered to be developed variations of the activated sludge system. The advantages and
disadvantages of all these systems are well covered in the feasibility study for the WWTP in Buyant-
Ukhaa, Ulaanbaatar carried out by GITEC Consult GmbH Duesseldorf, Germany® for the construction
of a plant of with a capacity of 20,000m3/day. The main advantages and disadvantages mentioned are
as follows:

1

The advantages of the step-feed ASP technology are that it provides a high level of treatment
without the operation complexities inherent in SBR system. Furthermore, raw sludge and excess
activated sludge can be used to produce energy through sludge digestion which is both
environmentally-friendly and can provide energy through the bio-gas produced which offsets
some of the energy costs of operation

The potential disadvantages of the system are that when extending the capacity of the WWTP
there will be a need for additional primary and secondary sedimentation tanks, aeration tanks
and other basins, which will add to the cost of modular capacity enhancement. It will also require
increases the number of sewage pipelines and other interconnecting pipework and
appurtenances.

In general, activated sludge systems do not provide a high level of nutrient removal, but the step-
feed process is designed to improve the nutrient removal performance of the system, so this
should not constitute a problem in achieving discharge standards. The addition of anaerobic
digestion to generate bio-gas as a resource to reduce energy should be beneficial, but there is
some doubt as to the applicability and efficiency of biogas digesters under Mongolian conditions
where relatively high water consumption (150 I/c/d) and low organic loads (27 g/c/d) lead to low
BODS5 and SS concentrations in raw sewage (BOD5 90-95mg/l, SS ~150mg/l).

5 Environmentally Sound City Development in Ulaanbaatar, Feasibility Study Report, Final Version, Gitec and Mongol Erdem,

Ulaanbaatar August 2011.

36



Darkhan Wastewater Management Project Preparation Final Report Appendices Vol 1 — September 2014

Layout of WWTP with Modified Step-feed Activated Sludge Technology

CAMKPYYNCAH AOSBXAT NATVIAH TEXHONOMAAH 3APUMBIH CXEM

MERGHE CApZUTH
(Screen Plart)

anc Baprry AHKASM TYHrEaryyp AIPUTEHK
(Grit and grease chamber) (Primary Settlingank) (Aeration tark)

FoBpAory TyHraaryyp
(Secondary Settlingtank)

Araap

TyyRniA ¥nasL
(Gray sludge )

D pranTiiH MgRBAKT Jar
(Circulating activated sludge)

KoTuH Busnp yo
(Sewer inlet)
Wy asn wasexur nar

(Surplus gctive sludge)

| MeTanteHx

& (Digester)
LeHTpdoyr Nar xagranax cax
(Gravity Thickrer) (Sludge storgde tark)
A
T
T3
o

Yo xynaed aeand ([0, MapeH |
(Water intke)

Y

[azroneaep
(Gas holder)

&3 aBax usr
(Gas Flare)

37



Darkhan Wastewater Management Project Preparation

Final Report Appendices Vol 1 — September 2014

Layout of Step Feed Activated Sludge System, WWTP (20,000m3/d) in Buyant-Ukhaa

Ministry of Roads, Transport, Construction and Urban
Development

ENVIRONMENTALLY SOUND CITY DEVELOPMENT IN
ULAANBAATAR

2. Sequencing Batch Reactor (SBR)

Major phases of the SBR Operations Cycle

FILL

Influent waste water

* Mixing
+ Aeation

TYP 30rcOOX YE

Wnyyaan nar ?\\

»
* Mixing
+ Aeation

Treated wastewater

REACT

+ Mixing = SETTLE
+ Aeation

+ Mixsing
* Aeation

DECANT

~

* Mixsing
+ Aeatiom

The SBR process is one of those biological treatment processes which have been increasingly adopted
in recent years, as it provides a modern and potentially more efficient variation on the activated sludge
process. It effectively replaces a physical sequencing of reactors by a single reactor in which the
treatment phases are themselves sequenced. In the traditional activated sludge system, influent

38



Darkhan Wastewater Management Project Preparation Final Report Appendices Vol 1 — September 2014

wastewater is purified on its passage through several tanks. Under the SBR system, all the treatment
phases are carried out in a single tank. Within this basic configuration that can be there can be a
number of construction options. The simplest one is one tank with one bioreactor, but for larger flows
or to provide greater operational flexibility there can be one tank is with 2-3 bioreactors. The SBR system
is most suitable for relatively small city or town residential populations and industries. It becomes
relatively more expensive compared to other options for very large wastewater flows.

The operation of a SBR is based on the following steps.

1.

Filling: During the fill phase, influent wastewater enters the tank and neither the mixer nor
aeration is active, although under a mixed-fill scenario, mechanical mixers are active. At this
stage anoxic conditions are present and nitrogen is released, and at the same time
denitrification is promoted and the biomass undergoes a release of phosphorous. During the
third phase, both the aerators and the mechanical mixing unit are activated to promote
denitrification there is no aeration for certain time, and an anoxic condition is present, which
allows both denitrification and nitrification. During this phase, sedimentation is also supported.
React: No wastewater enters the basin and the mechanical mixing and aeration units are on,
and carbonaceous BOD removal occurs in this phase. The duration of this phase makes up
half the duration of all phases. The duration of all phases including switching the oxygen on
and off and receiving influent wastewater can be timer-controlled or automatically controlled.
In general, the duration for all the phases is 6-8 hours.

Settle: During this phase, no mixing and aeration takes place. Under these conditions, the
activated sludge tends to settle as a flocculent mass, forming a distinctive interface with the
clear supernatant. The sludge mass is called the sludge blanket.

Decant: During this phase, a pump or a floating decanter is used to remove the clear
supernatant effluent to the outlet arrangements or next treatment stage.

Idle: This step occurs between the decanting and fill phases. During this phase, excess sludge
is pumped out by measured volume to retain optimal sludge concentration.

The Advantages and Disadvantages of the SBR System

The advantages can be summarised as:

1.
2.

7.
8.

Excess sludge is minimised.

Because all of the operations are carried out in a single tank, the reactor footprint can be
minimized.

The system is provided with fully automated operation.
The aeration device has a timing unit, so there is no need to plan for high capacity aeration.

Operation is highly flexible and can accommodate varying ambient temperatures, hydraulic,
organic or nutrient loads.

There are low pumping requirements as no sludge return is required
Compact facilities reduce exposure to weathering

Good removal of nitrates at low temperatures and high organic loadings.

The disadvantages can be summarised as:

1.

A higher level of sophistication is required because the step feed bioreactor is controlled by an
automated timing unit.

The operation relies on automated systems which demand a higher level of maintenance
associated with automated switches, valves and shut offs.

Higher cost of maintenance of automated facilities.

39



Darkhan Wastewater Management Project Preparation Final Report Appendices Vol 1 — September 2014

4. |t is risky to stop the inflow of raw sewage for a lengthy period (for 6-8 hours) during which
anaerobic conditions are maintained and water temperature goes down (<10°C) which will
impact negatively on the microbial mass.

5. It requires the construction of buildings with oxide-proof materials, and good quality of heat-
insulation. Normal reinforced concrete cannot be used and if polypropylene | used it impacts
negatively on cost and treatment times.

The MoMo project has been operating a pilot SBR in Darkhan for a period of almost two years. It is
proposed to observe this pilot to determine its applicability for the conditions in Darkhan with a view to
the development of a full-scale SBR plant®.

6 Source: Heppeler, Jorn. Optimization of the operation of a sequencing batch reactor (SBR) — On the example of the pilot
wastewater treatment plant in Darkhan, Mongolia, University of Stuttgart, Stuttgart, 2012

40



Darkhan Wastewater Management Project Preparation Final Report Appendices (Vol.1) — September 2014

The Sequencing Batch Reactor WWTP Proposed for Darkhan under the Momo Project. The Plant is designed for a flow rate of 20,000 cum/day

p2mberlin
e Vorentwurf Grof3klaranlage Darkhan
A
100
2009 800, 2000 800, &5 30 LS00 o 2008 30.00
| i
\

\ <>
Sludge v
“Buffer SBR-Tank 1 32080 49 .

Tank and ? -l I =

— — :

Treatmet § - L = 7 o
| SBR-Tank 2  —=p~% ,7///}}"/5Z 4 git- and | =